























2213 Service

The 2213 Oscilloscope.

viii

http://manoman.sqhill.com











































































































































































































































































































































































































































































































































































2213 OSCILLOSCOPE



Replaceable Mechanical Parts—2213 Service

Fig. &
Index  Tektronix  Serial/Model No. Mfr
No. Part No. Eff Dscont Qty 12345 Name & Description Code Mfr Part Number
2-1  334-4251-00 1 MARKER,IDENT:MKD CAUTION 80009 334-4251-00
-2 337-2773-00 1 SHIELD,ELEC:POWER SUPPLY,LOWER,PLSTC 80009 337-2773-00
(ATTACHING PARTS)
-3 211-0304-00 1 SCREW,MACHINE:4-40 X 0.312,PNH 01536 OBD
- - W - - -
-4 386-4613-00 1 SUPPORT,SHIELD: 80009 386-4613-00
(ATTACHING PARTS)
-5  211-0305-00 2 SCREW,MACHINE:4-40 X 0.437,PNH 01536 OBD
-6 334-4251-00 1 MARKER,IDENT:MKD CAUTION 80009 334-4251-00
-7 348-0721-00 1 GROMMET,PLASTIC:BLACK POLYSUFONE 80009 348-0721-00
-8  348-0555-00 1 GROMMET,PLASTIC:SIL GY,U SHAPE,0.52 ID 80009 348-0555-00
-9 337-2772-00 1 SHIELD,ELEC:POWER SUPPLY,AL 80009 337-2772-00
(ATTACHING PARTS)
-10 211-0304-00 B010100 BO12480 3 SCREW,MACHINE:4-40 X 0.312,PNH 01536 OBD
211-0305-00 B012481 3 SCREW,MACHINE:4-40 X 0.437,PNH 01536 OBD
-11 211-0303-00 2 SCREW,MACHINE:4-40 X 0.25,FLH 100 DEG 01536 OBD
- e o R w - -
-12 366-1480-03 1 PUSH BUTTON:BLACK,OFF 80009 366-1480-03
-13 384-1576-00 B010100 B016349 1 EXTENSION SHAFT:12.809 L,PLASTIC 80009 384-1576-00
384-1576-01 B016350 1 EXTENSION SHAFT:12.809 L,PLASTIC 80009 384-1576-01
) A 1 CKT BOARD ASSY:MAIN(SEE Al0 REPL)
(ATTACHING PARTS)
-15 213-0882-00 3 SCREW,TAPPING:6-32 X 0.437 TYPE C 01536 OBD
-16 211-0302-00 2 SCREW,MACHINE:4-40 X 0.75,PNH 01536 OBD
PR
—————————— - CKT BOARD ASSY INCLUDES:
“17 —=—mm e 3 . TERMINAL,PIN:(SEE A10P1011,P2011,P6001,
—————————— - . P7001,P7055 REPL)
-18 === e 1 . RES.,VAR,NONWIR:(SEE A10R883 REPL)
(ATTACHING PARTS)
-19 220-0495-00 1 . NUT,PLAIN,HEX.:0.375-32 X 0.438 INCH BRS 73743 0BD
-20 337-2945-00 1 . SHIELD,ELEC:POTENTIOMETER 80009 337-2945-00
-21 361-1047-00 1 . SPACER,VAR RES:0.3 X 0.615 X0.55 80009 361-1047-00
-22 214-0498-00 B010100 B017549 2 . HEAT SINK,XSTR:TO-18,AL BLACK ANODIZED 05820 201-AB
214-3414-00 BO017550 2 . HEAT SINK,XSTR:TO-92/TO-18,ALUMINUM 13103 2224B
-23  200-2735-00 1 . COVER,POWER SW: 80009 200-2735-00
=24 ——m—m —eee- 1 . SWITCH,PUSH; (SEE A10S901 REPL)
-25 343-0088-00 1 . CLAMP,LOOP:0.062 INCH DIA 80009 343-0088-00
-26 131-1048-00 4 . TERM.QIK DISC:CKT BD MT,0.11 X 0.02 00779 61134-i
B A 1 . MICROCIRCUIT,LI:(SEE AlOU990 REPL)
=28 —m—mm e 1 . THYRISTOR:(SEE A10Q925 REPL)
(ATTACHING PARTS)
-29 211-0304-00 . SCREW,MACHINE:4-40 X 0.312,PNH 01536 OBD
-30 210-0406-00 . NUT,PLAIN,HEX.:4-40 X 0.188 INCH,BRS 73743 12161-50
- - o W - - -
=31 ————m ————— 9 . TERM,TEST POINT:(SEE Al0TP444,TP500,TP501,
—————————— - . TP915,TP920,TP921,TP934,TP940,TP952 REPL)
-32  343-0969-00 1 . RETAINER,XSTR:POLYPHENYLENESULFIDE 80009 343-0969-00
(ATTACHING PARTS)
-33  211-0691-00 1 . SCREW,MACHINE:6-32 X 0.625,PNH 01536 OBD
-34  210-0457-00 1 . NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 OBD
- - H - - -
=35 mmmmm e 2 . TRANSISTOR:(SEE A10Q940,Q942 REPL)
-36 342-0555-00 1 . INSULATOR,PLATE:HEAT SINK,AL 80009 342-0555-00
37— 1 . MICROCIRCUIT,LI:(SEE Al10U985 REPL)
~ (ATTACHING PARTS)
-38 211-0304-00 1 . SCREW,MACHINE:4-40 X 0.312,PNH 01536 OBD
-39 210-0586-00 1 . NUT,PL,ASSEM WA:4-40 X 0.25,STL CD PL 83385 OBD
- - o K - e -
-40 407-2729-00 1 . BRACKET,HEAT SK:AL 80009 407-2729-00
(ATTACHING PARTS)
-41 211-0303-00 2 . SCREW,MACHINE:4-40 X 0.25,FLH 100 DEG 01536 OBD
-42 214-0973-00 B010100 BO14899X 1 . HEAT SINK,ELEC:0.28 X 0.18 OVAL X 0.187"H 80009 214-0973-00
- e K - - -
334-5001-06 XB020100 1 MARKER,IDENT:MKD CAUTION
200-2809-00 XB020100 1 COVER,CRT:REAR,ALUMINUM
REV OCT 1982 10-5



Replaceable Mechanical Parts—2213 Service

Fig. &
Index  Tektronix  Serial/Model No. Mfr
No. Part No.  Eff Dscont Qty 12345 Name & Description Code  Mfr Part Number
2-43  214-1061-05 1 SPRING,GROUND:PLATED 80009 214-1061-05
-44  200-2519-00 1 CAP.,CRT SOCKET:NATURAL LEXAN 80009 200-2519-00
=45 ———em —mmee 1 DELAY LINE,ELEC:(SEE DL350 REPL)
(ATTACHING PARTS)
-46 213-0882-00 2 SCREW,TAPPING:6-32 X 0.437 TYPE C 01536 OBD
e e W G G e
~47 426-1766-00 1 MOUNT,RESILIENT:CRT,REAR 80009 426-1766-00
~-48 136-0202-04 1 SKT,PL-IN ELEK:ELECTRON TUBE,l4 CONT 80009 136-0202-04
-49  334-1379-00 1 LABEL:CRT,ADHESIVE BACK 80009 334-1379-00
-50 334-1951-00 1 MARKER,IDENT:CRT WARNING 80009 334-1951-00
-51 337-2774-00 1 SHIELD,ELEC:CRT,STEEL 80009 337-2774-00
-52  386-4443-00 1 SUPPORT,SHIELD:CRT,FRONT,PLASTIC 80009 386-4443-00
ek T 1 ELECTRON TUBE:(SEE V870 REPL)
-54  134-0158-00 2 BUTTON,PLUG:0.187 DIA,NYLON 02768 207-080501-00
-55 334-3379-02 1 MARKER,IDENT:MARKED GROUNDSYMBOL 80009 334-3379-02
-56 131-0955-00 1 CONN,RCPT,ELEC:BNC,FEMALE 13511 31-279
-57 200-~2264-00 1 CAP.,FUSEHOLDER:3AG FUSES $3629 FEK 031 1666
-58 200-1388-03 1 COVER,FUSE,LEAD:POLYURETHANE 80009 200-1388-03
-59 204-0833-00 1 BODY,FUSEHOLDER:3AG & 5 X 20MM FUSES $3629 031.1653(MDLFEU)
(ATTACHING PARTS)
-60 210-1039-00 1 WASHER,LOCK:INT,0.521 ID X 0.625 INCH OD 24931 OBD
- _- == K - = =
-61 210-0202-00 1 TERMINAL,LUG:0.146 ID,LOCKING,BRZ TINNED 78189 2104-06-00-2520N
(ATTACHING PARTS)
-62 210~-0457-00 1 NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 OBD
- - K e e w
-63 348-0738-00 B010100 BO20099X 1 GROMMET,PLASTIC:0.312 ID,NYLON,BLACK 28520 SB-437-5
-64 337-2947-00 B010100 B020099 1 SHIELD,ELEC:INDUCTOR 80009 337-2947-00
337-3047-00 B020100 1 SHIELD,ELEC:POWER SUPPLY
(ATTACHING PARTS)
-65 211-0303-00 2 SCREW,MACHINE:4-40 X 0.25,FLH 100 DEG 01536 OBD
- am ww P e e
-66 ————— ————m 1 COIL,RF:(SEE L925 REPL)
-67 161-0033-26 B010100 B013039 1 CABLE ASSY,PWR:3,18 AWG,125V,101.3 L 16428 KH-9230
161-0104-00 B013040 1 CABLE ASSY,PWR,:3 WIRE,98.0" LONG 16428 KH8352
-68 358-0161-01 BO10100 BO13039X 1 BSHG,STRAIN RLF:FOR 0.29 INCHDIA CABLE 28520 1154 SR-5L-1
348-0746-00 B010100 B020099X 1 CUSHION,IDCTR:MOLDED POLYURETHANE 80009 348-0746-00
211-0303-00 1 SCREW,MACHINE:4-40 X 0.25,FLH 100 DEG 01536 OBD
210-0586-00 1 NUT,PL,ASSEM WA:4-40 X 0.25,STL CD PL 83385 OBD
131-1084-03 XB013040 B020099X 1 CONN,RCPT,ELEC:PWR,MALE,250VAC,6A 82389 EAC-301
210-0586-00 XB013040 1 NUT,PL,ASSEM WA:4-40 X 0.25,STL CD PL 83385 OBD
210-0803-00 XB013040 1 WASHER,FLAT:0.15 ID X 0.032 THK,STL CD PL 12327 OBD
211-0323-00 XB013040 1 SCREW,MACHINE:4-40 X 0.312,FLH,100 DEG 83385 OBD
213-0882-00 XB013040 1 SCREW,TAPPING:6-32 X 0.437 TYPE C 01536 OBD
343-0002-00 XBO13040 1 CLAMP,LOOP:0.188 INCH DIA 95987 3-16-6B
337-3053-00 XB020100 1 SHIELD,ELEC:EMI 80009 337-3053-00
407-2790-00 XB020100 1 BRACKET,CKT BD:VERTICAL ALUMINUM
407-2791-00 XB020100 1 BRACKET,ANGLE :CIRCUIT BOARD,AL 80009 407-2791-00
386-4923-00 XB020100 3 SPACER,CKT BD:FLAME-RETARDANT NYLON 06915 CBS-4M
(ATTACHING PARTS)
211-0304-00 XB020100 6 SCREW,MACHINE:4-40 X 0.312,PNH 01536 OBD
- e ws W o =
195-0389-00 XB013040 1 LEAD,ELECTRICAL:18 AWG,4.0 L,5-4 80009 195-0389-00
195-5498-00 XBO13040 1 LEAD,ELECTRICAL:18 AWG,2.5 L,8-9 80009 195-5498-00
195-5499~-00 XB013040 1 LEAD,ELECTRICAL:18 AWG,3.5 L,8-0 80009 195-5499-00
-69 200-2531-00 B010100 BO13039X 1 COVER,POWER:PLASTIC 80009 200-2531-00
-70 441-1536-00 B010100 BO13039 1 CHASSIS,SCOPE:REAR MAIN 80009 441-1536-00
441-1536-01 B013040 1 CHASSIS,SCOPE:REAR 80009 441-1536-01
(ATTACHING PARTS)
-71 213-0881-00 2 SCREW,TAPPING:6-32 X 0.25 TYPE C 01536 OBD
NSRRI | " I —"
---------- 1 CKT BOARD ASSY:(SEE Al8 REPL)
195-9543-00 XB020100 1 . LEAD,ELECTRICAL:18 AWG,6.0 L,0-N 80009 195-9543-00
210-0202-00 XB020100 1 . TERMINAL,LUG:0.146 1D,LOCKING,BRZ TINNED 78189 2104~06-00-2520N
214-3413-00 XB020100 1 . HEAT SINK,ELEC:CKT BD 80009 214-3413-00
10-6 REV OCT 1982



Replaceable Mechanical Parts—2213 Service

Fig. &
Index  Tektronix  Serial/Model No. Mfr
No. Part No.  Eff Dscont Qty 12345 Name & Description Code  Mfr Part Number
R 1 CKT BOARD ASSY:CURRENT LIMIT(SEE Al9 REPL)
(ATTACHING PARTS)
-73  213-0882-00 1 SCREW,TAPPING:6-32 X 0.437 TYPE C 01536 OBD
-74  210-0457-00 1 NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 OBD

P p—

=75 ————m 4 . TERM,QIK DISC:CKT BD MT,0.11 X 0.02
---------- - . (SEE A19P801,802,803,804 REPL)

-76 344-0154-03 2 . CLIP,ELECTRICAL:FUSE,CKT BD MT 80009 344-0154-03

-77 342-0582-00 B010100 B020099 1 . INSULATOR,PLATE:TRANSISTOR,CERAMIC 80009 342-0582-00
342-0582-01 B020100 1 . INSULATOR,PLATE:TRANSISTOR,CERAMIC 80009 342-0582-01

-78 343-1025-00 1 . RETAINER,XSTR: 80009 343-1025-00
386-1556-00 B010100 BO15919X 2 SUPPORT,CKT BD:0.215 H,ACETAL 80009 386-1556-00
361-0122-00 XB015920 1 SPACER,SLEEVE:0.125 L X 0.12 ID BRS 80009 361-0122-00

(ATTACHING PARTS)

211-0304-00 B010100 BO15919 1 SCREW,MACHINE:4-40 X 0.312,PNH 01536 OBD
211-0305-00 B015920 1 SCREW,MACHINE:4-40 X 0.437,PNH 01536 OBD

R -

REV OCT 1982 10-7



Replaceable Mechanical Parts—2213 Service

Fig. &

Index  Tektronix Serial/Model No. Mfr

No. Part No. Qty 12345 Name & Description Code  Mfr Part Number

WIRE ASSEMBLIES

175-4662-00 1 CA ASSY,SP,ELEC:4,22 AWG,3.5 L,RIBBON 80009 175-4662-00
---------- - (FROM Al0 TO A12P1100)
352-0162-02 2 . CONN BODY,PL,EL:4 WIRE RED 80009 352-0162-02
175-4663-00 1 CA ASSY,SP,ELEC:4,22 AWG,5.5 L,RIBBON 80009 175-4663-00
—————————— - (FROM AlO0 TO A12P2100)
352-0162-00 2 . HLDR,TERM CONN:4 WIRE BLACK 80009 352-0162-00
175-4664-00 1 CA ASSY,SP,ELEC:7,22 AWG,4.0 L,RIBBON 80009 175-4664-00
—————————— - (FROM Al10P7001 TO Al12P7000)
352-0165-00 1 . CONN BODY,PL,EL:7 WIRE BLACK 80009 352-0165-00
175-4665-00 1 CA ASSY,SP,ELEC:10,22 AWG,7.0L,RIBBON 80009 175-4665-00
---------- - (FROM Al0P6001 TO A12P6000)
352-0168-00 2 . CONN BODY,PL,EL:10 WIRE BLACK 80009 352-0168-00
175-4466-00 1 CABLE ASSY,RF:50 OHM COAX,4.0 L,9-1 80009 175-4466-00
352-0169-00 1 . HLDR,TERM CONN:2 WIRE BLACK 80009 352-0169-00
175-3615-00 1 CA ASSY,SP,ELEC:3,26 AWG,9.0 L,RIBBON 80009 175-3615-00
---------- - (FROM Al10P7005 TO DL350)
352-0161-00 1 . HLDR,TERM CONN:3 WIRE,BLACK 80009 352-0161-00

10-8

ADD OCT 1982



Fig. &

Index  Tektronix  Serial/Model No. Mir
No. Part No. Eff Dscont Qty 12345 Name & Description Code  Mfr Part Number
ACCESSORIES
-1 010-6120-01 2 PROBE,VOLTAGE:P6120,1.5M L,10 X W/ACCESS 80009 010-6120-01
013-0191-00 2 TIP,PROBE:W/ACTUATOR 80009 013-0191-00
070-3397-00 1 MANUAL,TECH:OPERATORS,2213 80009 070-3397-00
070-3827-00 1 MANUAL,TECH:SERVICE,2213 80009 070-3827-00
159-0021-00 1 FUSE,CARTRIDGE:3AG,2A,250V,FAST-BLOW 71400 AGC 2
OPTIONAL ACCESSORIES
020-0672-00 1 ACCESSORY KIT: 80009 020-0672-00
-2 200-2520-00 1 . COVER,SCOPE:FRONT,ABS 80009 200-2520-00
-3 016-0677-00 1 . POUCH,ACCESSORY: 80009 015-0677-00
386-4674-00 1 . PLATE,MOUNTING:ACCESSORY POUCH 80009 386-4674-00
386-2370-00 2 . PLATE,REINF:ACCESSORY POUCH 80009 386-2370-00
212-0068-00 4 . SCREW,MACHINE:8-32 X 0.312 INCH,TRH STL 77250 OBD
220-0736-00 4 ., . NUT,PL,EXT WSHR:8-32 X 0.344 HEX,NYLON 23050 OBD

@ 2213 OSCILLOSCOPE





